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REV: CS-2

1) SIMPLEBLOCK-U-AL-SUB-ASSEMBLY

PART NUMBER DESCRIPTION
3014011 SIMPLEBLOCK-U MOUNT AL

ITEM NO. DESCRIPTION
1 SIMPLEBLOCK-U-AL-SUB-ASSEMBLY
2 BOLT, HEX, 5/16-18 UNC-2A X 1.0, LOCK
3 SS SERRATED FLANGE LOCK NUT, 5/16-18

MATERIAL ALUMINUM
FINISH MILL

SIMPLEBLOCK-U MOUNT AL
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2) BOLT, HEX, 5/16-18 UNC-2A X 1.0, LOCK

3) SS SERRATED FLANGE LOCK NUT, 5/16-18

REV: CS-2

MATERIAL STAINLESS STEEL
FINISH MILL

MATERIAL STAINLESS STEEL
FINISH MILL

SIMPLEBLOCK-U MOUNT AL
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